
Parts Manual 
965 869401 / HCS13F

Please read these instructions carefully and make 
sure you understand them before using the machine.

swillis



16 - Husqvarna

HOOD ASSEMBLY

1

2
3

4

5

6

7

8

9

10

11

12

13

15

16

17

18

19

22

10

20

19

21

14



Husqvarna - 17

539 1111721..	 .....1..... HOOD
539 1111742..	 .....1..... HOOD SUPPORT
539 1111753..	 .....2..... SUPPORT, DRAW LATCH
539 1111774..	 .....2..... HOOD HINGE
539 1111815..	 .....2..... MOUNT PLATE
539 1111826..	 .....1..... INLET TUBE
539 1112607..	 .....1..... DECAL, VENTILATION
539 2004788..	 .....2..... DRAW LATCH
539 1111839..	 .....1..... MESH, POLY DIAMOND
539 11118610..	 .....6..... SCREW #10-24 x 11/8
539 10540811..	 ...21..... WASHER #10

HOOD ASSEMBLY

ITEM	 PART NO.	 QTY	 DESCRIPTION	  ITEM	  PART NO.	  QTY	 DESCRIPTION

539 97697712..	 .....6..... NUT #10-24 NYLOC
539 97697813..	 .....8..... NUT ¼-20 NYLOC
539 97697914..	 .....8..... NUT 3/8-16 NYLOC
539 99061315..	 .....2..... NUT 3/8-16 WHIZLK
539 99100316..	 .....8..... HCS ¼-20 x 1¾
539 99064517..	 .....6..... RHSNB 3/8-16 x 1
539 99073018..	 .....2..... HCS 3/8-16 x 1¾
539 99059819..	 ...16..... WASHER ¼
539 11003320..	 .....8..... WASHER #10
539 11128721..	 .....1..... HOSE 58"
539 11133922..	 .....1..... HOOD SUPPORT, REAR



18 - Husqvarna

HITCH ASSEMBLY

1

2

3

4

5

6

7

8

9

10

11
12

13

14

15

15

17

18

19

20

16

15
11

15

11

15

11



Husqvarna - 19

539 1111551..	 .....1..... HITCH
539 1111902..	 .....1..... LATCH
539 9772503..	 .....2..... SPRING
539 1111574..	 .....1..... MOUNT Z BRACE
539 1111675..	 .....1..... SEAL RUBBER
539 1111586..	 .....2..... SUPPORT, OUTER
539 1111627..	 .....2..... SUPPORT ARM
539 1112678..	 .....2..... BRACKET, SUPPORT
539 1111719..	 .....1..... SEAL STRAP
539 99058010..	 .....3..... HCS ¼-20 x ¾

HITCH ASSEMBLY

ITEM	 PART NO.	 QTY	 DESCRIPTION	  ITEM	  PART NO.	  QTY	 DESCRIPTION

539 99056311..	 ...20..... HCS 3/8-16 x 1
539 99065512..	 .....2..... HCS 3/8-16 x 1½
539 10836913..	 .....2..... HCS ½-13 x 1¼
539 97697814..	 .....3..... NUT ¼-20 NYLOC
539 97697915..	 ...22..... NUT 3/8-16 NYLOC
539 99025416..	 .....4..... WASHER ½ 
539 99061317..	 .....2..... NUT 3/8-16 WHIZLK
539 10133118..	 .....2..... NUT ½-13 NYLOC
539 99062519..	 .....4..... NUT ½ JAM
539 11118720..	 .....4..... NUT ½-13 WHIZLOCK



20 - Husqvarna

BLOWER ASSEMBLY
LOCKING COLLAR

THIS SIDE UP

THIS SIDE DOWN

HUB DOWN

1

2

3

4

5

6

7

8

9
10

11

12

13

14

15

16

17
18

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40

41
42

43

6

36 36
37

6
4

27
27

28

27
35

27 26

27

35

25

25
29 45

44



Husqvarna - 21

BLOWER ASSEMBLY

539 1113311..	 .....1..... FAN COVER W/DECALS
539 1089412..	 .....1..... BLOWER HOUSING
539 1099003..	 .....1..... LOWER HOUSING
539 1067864..	 .....2..... BEARING
539 1101115..	 .....1..... FAN
539 1026916..	 .....5..... FLANGETTE
539 1083017..	 .....1..... COVER PLATE
539 1067138..	 .....1..... SHEAVE 4"
539 1067159..	 .....1..... IDLER ARM
539 10183610..	 .....1..... SLEEVE BUSHING
539 10253511..	 .....1..... GREASE CAP
539 10672112..	 .....1..... IDLER
539 10674113..	 .....1..... DECAL, SEVERING
539 10680114..	 .....1..... SPRING ROD
539 10672015..	 .....1..... SPRING
539 10578516..	 .....1..... DECAL, WARNING
539 10105017..	 .....1..... VINYL GRIP
539 99003718..	 .....1..... PIN COTTER 3/32 x ¾
539 10650419..	 .....1..... HEAVY WASHER
539 10680920..	 .....1..... BEARING PLATE
539 10681121..	 .....1..... BELT GUIDE
539 10681222..	 .....1..... BACKING
539 10206723..	 .....1..... KEY ¼ SQ x ¾

ITEM	 PART NO.	 QTY	 DESCRIPTION	  ITEM	  PART NO.	  QTY	 DESCRIPTION
539 11130324..	 .....1..... IDLER ARM KEEPER
539 10812025..	 ...16..... NUT ¼-20, THIN, NYLOC
539 99019626..	 .....4..... NUT 5/16-18 
539 99071727..	 ...12..... NUT 5/16-18 NYLOC
539 99054628..	 .....2..... NUT 3/8 -16 CENTERLOCK
539 99059829..	 ...14..... WASHER ¼
539 99069230..	 .....1..... WASHER 5/16

539 99018831..	 .....1..... WASHER 5/16 SAE
539 99051732..	 .....1..... WASHER 3/8
539 99012233..	 .....1..... WASHER 3/8 SAE
539 11122934..	 .....2..... SCREW ¼-20 x 5/8 BTN 
539 99007435..	 ...16..... RHSNB ¼-20 x ¾ GR2
539 99031636..	 .....7..... RHSNB 5/16-18 x ¾
539 99020837..	 .....2..... RHSNB 5/16-18 x 1 
539 10047238..	 .....3..... RHSNB 5/16-18 x 1¼
539 99065539..	 .....1..... HCS 3/8-16 x 1½
539 99058840..	 .....1..... HCS 3/8-16 x 2
539 10014141..	 .....1..... HCS 7/16-20 x 1½
539 99024742..	 .....1..... LOCKWASHER 7/16

539 10574343..	 .....1..... DECAL, NO STEP
539 11134044..	 .....1..... BLOWER SUPPORT
539 11005845..	 .....1..... PLATE, BLOWOUT



22 - Husqvarna

WEIGHT KIT

2

7

8

9

6

5

4
3

1

10

11

12

13

BAG ASSEMBLY

13
14

14
15



Husqvarna - 23

WEIGHT KIT

539 9769411..	 .....4..... HCS 3/8-16 x 1¼
539 0925312..	 .....3..... CAST COUNTERWEIGHT
539 9905173..	 .....4..... WASHER 3/8
539 9769794..	 .....4..... NUT 3/8-16 NYLOC
539 1112595..	 .....2..... WEIGHT KEEPER

539 1080966..	 .....2..... HAIR PIN
539 0202557..	 .....1..... WEIGHT BAR, FRONT
539 1113138..	 .....1..... HOLD DOWN, WEIGHT BAR
539 1020499..	 .....2..... CLEVIS PIN

ITEM	 PART NO.	 QTY	 DESCRIPTION	  ITEM	  PART NO.	  QTY	 DESCRIPTION

BAG ASSEMBLY
539 11006310..	 .....1..... HANGER, BAG
539 11116611..	 .....1..... TUBE, BAG FRAME
539 11116812..	 .....1..... BAG, LARGE, MODEL

539 99031613..	 .....7..... RHSNB 5/16-18 x ¾
539 99071714..	 .....7..... NUT 5/16-18 NYLOC
539 99069215..	 .....3..... WASHER 5/16	



24 - Husqvarna

MOUNTING KIT

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

19
20

21

9

12

14



Husqvarna - 25

539 1113221..	 .....1..... HITCH BRACKET, RT  
W/DECAL

539 111199.....1..... HITCH BRACKET, LT
539 1111972..	 .....1..... REAR GUARD
539 1112153..	 .....2..... SUPPORT BRACKET
539 9769894..	 .....2..... HAIRPIN #4
539 1112065..	 .....2..... HITCH PIN
539 1111926..	 .....2..... HAIRPIN
539 1112127..	 .....1..... DECAL, HOT SURFACE
539 1087368..	 .....2..... NUT ½-20 HEX JAM
539 1025639..	 .....4..... LANYARD
539 11119110..	 .....2..... SPRING

MOUNTING KIT

ITEM	 PART NO.	 QTY	 DESCRIPTION	  ITEM	  PART NO.	  QTY	 DESCRIPTION
539 10299811..	 .....2..... FRICTION WASHER
539 99056312..	 .....6..... HCS 3/8-16 x 1
539 99062213..	 .....6..... HFS ½-13 x 1½
539 97697914..	 .....6..... NUT 3/8-16 NYLOC
539 10133115..	 .....6..... NUT ½-13 NYLOC
539 99065416..	 .....2..... COTTER PIN 5/32 x 1¼
539 10990117..	 .....1..... OVER CENTER BAND
539 09707618..	 .....1..... HOSE CLAMP
539 11120819..	 .....2..... SUPPORT LINKAGE, LH
539 11120720..	 .....2..... TURNBUCKLE ½"
539 11121021..	 .....2..... SUPPORT LINKAGE



26 - Husqvarna

DRIVE KIT ASSEMBLY

1

2

3

5

7

9

13

11

12

8

6
10

11

4



Husqvarna - 27

539 1067259..	 .....1..... BELT 52"
539 106726.....1..... BELT 61"
539 10207010..	 .....3..... KNOB, THREE PRONG
539 10894411..	 .....2..... BLOWER PIN, SM
539 99013412..	 .....4..... HCS 3/8-16 x ¾
539 99054613..	 .....4..... NUT 3/8 -16 CENTERLOCK

NOT SHOWN
539 111296.....1..... DRIVE KIT 52"
539 111297.....1..... DRIVE KIT 61"

DRIVE KIT ASSEMBLY

539 1112681..	 .....1..... SHIELD W/DECALS 52"
539 1112692..	 .....1..... SHIELD W/DECALS 61"
539 1057433..	 .....1..... DECAL, NO STEP
539 1057444..	 .....1..... DECAL, BELT DRIVE
539 9130105..	 .....1..... DECAL, CPSC
539 1121386..	 .....1..... HCS 7/16-20 x 2½ SPECIAL
539 9769987..	 .....1..... ZERK
539 1089478..	 .....1..... PULLEY, DBL STACKED 52"
539 108948.....1..... PULLEY, DBL STACKED 61"

ITEM	 PART NO.	 QTY	 DESCRIPTION	  ITEM	  PART NO.	  QTY	 DESCRIPTION

swillis
P/N 115 126126 IR                                                                                                                                  07/01/08


	HOOD ASSEMBLY
	HITCH ASSEMBLY
	BLOWER ASSEMBLY
	WEIGHT KIT
	BAG ASSEMBLY
	MOUNTING KIT
	DRIVE KIT ASSEMBLY



